SaTURN

KIT VERSION
1/8 RC Motorcycle EBIEERXE
Manual HRPH

- —
\\\“ ‘- S/ www.cx3rider.com
NN\ Rke?

BIREEIRAE

\\ X-RIDER MODEL COMPANY LIMITED



==zl

Thank you for purchasing X-RIDER Saturn. We believe that this new motorcycle will bring you infinite
happiness. Before use, please read the manual carefully and safe keeping. Accidents are caused by

illegal use, the company doesn't undertake any responsibility.

The Saturn is a high performance RC motorcycle. This product has like the real motorcycle setting,
innovative design of the front wheel inverted shock absorbers and rear wheel pendulum arm
suspension for the most reliable grip performance. Front alloy calipers ensures excellent braking
performance.Built-in Gyro in the rear wheel, providing an easy platform to control and a more stable
driving experience. Oil-filled steering dampers provides better and faster turning action.High grade
metal and carbon fiber chassis, uniquely designed for 1/8th application. In order to exert the
performance, for maximum enjoyment of this product,please read this manual carefully.

We will have strict testing and debugging before exiting the facility. We promise to customers. Products
issue without any material and process problems. We will free for customers to repair within 90 days from
the date of purchase. Customer service e-mail: service@cx3rider.com.

The warranty doesn't cover crash damage, modification,failure to maintenance, or the damaged caused by
improper use.The warranty doesn't cover any result which caused by the final user's assembly or the
material used for final user's assembly.Please download the other language versions manual and parts
list from our website :http://www.cx3rider.com

RUSTEMISE X-RIDER 2% |, IBEX—2H BB B RLRR R, EERAFmaia AR RIEr =R E
Figm  AZERE. BERAFMHINZLTEFTURERFIMSHNEY , AL FRBHTSEE,
TER S EMEeERE (R/C) ERERE, AFRifEGREERFRE sl zUBENERRRERE
R4S , SR SRR M RE, RIECRASERE  BRERAEE. SRAERIRY  BEERZTRE.
HERABESERS , SCNEFIR%R. FERBESSMRAR , SEEH. ATENRSNRIFEXLMEE
BFRIASEPRE |, IBTEEARIFASEREH.

SREREH iR ™ RIESIEE | REURE , ERBINF~RIIAe%EE , TEAMERIZAEN
IR, WLz H#290 XA , HEKREAEFHEE, SREKRMEAservice@cx3rider.com.

HBTiE  BF , BRETENERSE | BTRFANF(HIRAERS RIRIA | SAERETER.

H%&inFF BITRES BITERMER RIS BRIEEERE , AR TFREEE.,

BEFEX-Rider Wit FEHETIESRAIIRIBEREAE : http://www.cx3rider.com




SSTURN

1. The specification of the logo X<FAREBHF{FAIRFR

/N Caution: this symbol indicates where caution is essential to avoid injury to yourself or others.

@ Note: this symbol indicates where give you a tip in use.

/N EE  RREREES TR ERIE R EfA.

@ 1275 : WRRRIEA—MNERIERITE— %,

2. Equipment Sold Separately: LATFE4Z P EEEIRUST

Tires, Inner Tubes,Body and Remote Control ( Recommend using 2.4GHz 3 channel ) BIfS%Rs , WAAS |
EFIERRE (BN ER=EE ) |

Silicone Oil, Screw GIue, Tire Rubber JEi8iH , 18220 , #RRER .

3. Tool Required AT TR FHETIsES R

Hex screwdriver,Cross Wrench,Cross Screwdrive, Tweezers,Hex Wrench.

W7NBIRLT) , ERINEHIRT |, +5RR4LT) | BF , RrVEIRT

4.The specification of the small accessories /NEHHIR FHRIR

Ch rmese T rmze L) ravzao ez e smes ] Braze

—] Bm2xe ﬂ:ﬂ] B/M2.5x8 ﬂ:ﬂ] B/M2.5x10
U:‘D R/M3x6 R/M4x8 ﬂ:ﬂ) R/M3x12

] ama — ]
Round Head Screw  [EsLis2 /M4x8 /M3x25

Socket Head Screw  #RsLiZss

1| pm2x6 1] Pm25x6 EQ} P/M3x6
BL@8xD4x3 BL@10x@5x4

|:| u:@ P/M2x8 u:ﬂ] P/M2x10 ﬂ:ﬂ} P/M3x10

U BLO8XD5x2.5 BLO11x@5x4 Dﬂ} B/M3XE ” Q} B/M3x30

Bearing & Flat Head Screw  SzsLig#2

PB8-089 PB8-087 PB8-088
D4xD6x1.4 @5.1x36.5x0.8 @5.1xD6.5x2.3
BL(F)@9x@5x3
PB8-091 PB8-092 PB8-093
@5.1xD6.5x1.8 D5xD7x0.3 @5.1xD6.5x4.5
PB8-073 Il! PB8-071
D3x@D8x1.5 \ @3x2.5x2 g @2.5xD8x3

Spacer #Hf

Flange Bearing  j%=4f&

i JM/M2x3 ” JM/M3x2

[ IIVYVERE! [ VY VN
[ B M2 @ M2.5

Grains  #lK Nut #£




Note : Please coated the screw glue first when
screwing down the socket head screw(M2x6) .

[P1-1]
2R BIRSKIRZ ( M2x6 ) RTRSIR LIRS,
Not Inculded

Not Inculded

_+ BLol0xe5x4
—PB8-016
Vs P/M2c6 / — PB8-017

PB8-043

Note : Please apply the rim and the tire with CA glue after finishing assembly.
When change the tire,please check the bearing have any injured and
apply the grear silicone oil.

B TSRARREEEFRBSRBARTRERE | NFEREmEREmR
SRR, BRERINEEH.

— PB8-061 —PB8-075

PB8-058—

PB8-044-R/ ‘g

mmza/ -/

PB8-092—/ pgg 045/

O rs-002
Spacer 5 @5x@7x0.3
Note : Please coated the screw glue first when screwing down

the flat head screw(M2x6) and the grains(M3x4).
N - BPSKIREL (M2x6 ) FOHLK ( M3x4)BIFESTiR HIRLLER,

R/M3x16, ) g
[Pl- 3] ‘ PR > RMaxo =\ pes-040-
| /4
/
h PB8-040-B
PBE-040
\\ \— PB8-040-M
PB8-040
\_ PB8-040-H
|
IM/M3x4 B ‘
\ B-ML6XS
M \— PB8-040-K
, 040-
Note : Inject silicone oil #950 into the bottom of fork(PB8-040-C); |I.
Coated the screw glue first when screwing down the round P00 This side inside ItEEARI

head screw(M3x10) and the grains(M3x4).
12 7% © IHERI(PB8-040-C) FEA#950SHERH ; i

BELIREL (M3x10)FIK ( M3xABIFRIR FIREZER,




Note : Please grease the planet gear first when install the gyro pocket. Pls apply the
[PZ- 1] rim and the tire with CA glue after finishing assembly. When change the tire,
please check the bearing have any injured and apply the grear silicone oil.
1R RSB TEN DFITEEH | TR ERREEBIIRN LT
S®RIBRTRERE ; FEECRSIMEMRERIRL , ANBERINEEH,

PB8-116 Not Inculded  Not Inculded
PB8-083

[PIM26 M2 pBB-08S
b PBS-088 PBE-114  PBB-109

74 / pB8-087

PB8-111-1

BL(F)29x@5x3
/ PB8-084
B/M2x8

\ P/*zno
L IM/M3x2 \ ! N
OPB-087 Spacerif @5.1x06.5x0.8 BL/o10x05x4 BL/oBxo5X2.5 s,
OPB-088 Spacert:H @5.1x06.5x2.3 BL/et0md 32 Sy s
OPB-091 Spacerf @5.1x26.5x1.8 PBETB6 BLioloxoSs  pea.cha . PpBS.035
Note : Please coated the screw glue first when screwing down the flat head screw(M2x6) .
1B 7R« BiEsLiRgs (M2x6 ) BFEESGIR HIBAER,
[P2-3] :P/MBXS
§  -PBB-0S2
S R/M3x8 - PB8-002 ) - BL/eLLeSx4
! A PB8-001
PB8-002
23x2.5%2
@m@ _RM3E
P/M3><10‘ )
PB8-092/
OPB-092 SpacerfH @5x@7x0.3 saw-225
OPB-093 Spaceri} @5.1x@6.5x4.5 \posoos
Note : Please coated the screw glue first when screwing down the P/M3x10”
flat head screw(M3x8) .
127K P skiRe2 ( M3x8 ) RISREiR HIRLE:
[P3-1]
~PB8-006-R
R/M2.5x6- PB8-063—
R/M3x6————— @DJZM\ S - Pee-088 i
4 \—PB8-068
P/M3x6—_ (@zmyp,,\ PB8-072-_
N ] \\—\\:\
\ - 3
Note : Please coated the screw glue first when screwing down PB8-008-R N
the flat head srew(M3x6) and the round head screw(M3x6). B/etbxosd ¥ Pz  pas-070
1R 7R - PELIR22 ( M3x6)FIEISLIRZZ (M3x6) It TR EIRZZAR.
[P3 2] PB3-006-k~
PB8-069—
- —r R/M3x6
~PB8-072 P/M3x6
il U W
P - |
@ GX@‘ BUolixoSd |
| PB8-008-L
Note : Please coated the screw glue first when screwing down PEBOT0 i)

the flat head srew(M3x6) and the round head screw(M3x6).
1R 7R Pl LiRsL ( M3x6)FIEISLIRZL (M3xX6) IR STiR LIRS,




PB-014
Buffer SpringZZ /4545 @8xd1.5x23

O§) PB-073
Spacerf# 5 @3x@8x1.5

9 — PB8-015

"v./
/ PB&'OO“‘w‘
2 —peg1s |
\ 7

63x2.5x2

>
|
L pm3x30
BL/08x04x3

Note : Please coated the screw glue first when screwing down the flat head screw(M3x10),
the round head screw (M3x8)&(M4x8) and the scoket head screw(M2x6).
1R 7 BiESkiBZ2 (M3x10 ) | [EISkiRZZ ( M3x8)&(MAXB)FOIRkIRZ ( M2x6)RT RS TIR HIREZRL |

[P3-4]

Note : Inject silicone oil #5000-10000 into the rear shock absorber
according the different site.
Please coated the screw glue first when screwing down the
socket head screw(M2x6)&(M2.5x8) and the grains(M3x4).
12 7~ IRIEAREAHEE A #5000- 1000051 ;
BRSIREL (M2x6 ) &(M2.5x8) FIHIK ( M3x4)RITES TR IR,

-B/M2x6
/
- R/M3x6
/
> —PBB-071
PB8-033 — Y ) @ / s
\ £ / :ﬁ/ X
PB8-204 \y @
PBB-065 . .
IM/M3x4 /@7 R/M3X6
PB8-36-38 \‘? /,/ﬁ

Not Inculded _ )
\ )
\ A
/
/

/
PB8-064—/

PB8-06

[P3-5]

R/M4x8 ~

B/M26 - < 28

R/M3x84§7'ﬁA2x@c’Mf
&
e )
PB8-071- W
Note : Please coated the screw glue first when screwing down the B/M2.5x6/ ;
socket head screw(M2.5x8) . Rmzags )
1B 7R BiRSLIB2(M2.5x8) RTEESEiR HIRLLg,
P/M2x8—~—_
[ P3- 6] PBB-060~_ A FRe-055

IM/M3x
__—P/M2x6




[P4-1]

O PB-089
Spacer#F @4x@6x0.3
Note : Please coated the screw glue first when screwing down
the socket head screw(M2.5x8) and the grains(M4x4).
7R RSkIR22 (M 2.5x8) FOMK ( MAx4A)RTFESois LIRLAR .,

- PB8-018

PBS—DZQ‘X

PB8-089—

[P4-2]
Note : Do not too tight or loose at the belt.
1R 7R | AR ARSI a3 A,
QO PB-087
Spacer#t/ @5.1x@6.5%0.8

Note : Please coated the screw glue first when screwing down the socket head
srcew(M3x25) , the flat head screw (M2.5x6)and the grains(M3x4).
R BHESKIRYZ (M3x25) SESLIREZ ( M2.5X6)FIHIK ( M3x4)RTERsGis HIREZES.

\
PBE-036-038, &
S )
IM/M3x4 y@) /
NPLE

g m/mas/
gy s3m-120-/

YR/M3x12 PB8-009

- PB-30+31

P/M2.5%6
- PB8-031

[P4-3]

PB8-082
Steering arm wireBasLIREIFF M2x100mm
Note : If the motorcycle does not run straight even after adjusting the steering

trim or steering movement is not responding properly.It is possible the
steering arm is bent. In this case, please use the include tweezers to
gradually, while not operating the steering.

1R~ R R AR AT S E A T B IR E | AR
BEREDRMIRSHTEIT |, XAMER , BENRMEREIAET  BEIR ,

BEE

K EIRsUT R BT,

Note : There are 3 holes to adjust turn in the shock absorbed.the left side is
fast turns ,the right side is for beginner and the middle is default setup.

R AESEERE3 NI  MAREES ; AilFEE  hiEat EBA
RE.

-
) _B/M25x10 .~
e

~Not Inculded

~IM/M3x3

pag-122 /- IM/M3K3

® \ € PB8-082
PB3-032-
PBS-02 /

PB8-012/ \pgs-021
PB8-122
Spring3#EED@3x0.4x22
Note : The Spring should free move;do not too tight or
loose.

R TRRERTREAMERER.

PB8-012
Steering slidef&iEtTE
Note : Do not over tighten to ensure free

1R | R R EERR | BEEE.




[P4-4]

PB8-032

/[ 8/M2.5x10
IM/M2x3

PB8-130

PB8-032-G
&g, PB8-032-1PB8-032-H
! Ao P

A\ \
Uay 93 21 92

PB8-032-D
PB8-032B-1  PB§-032-A  PB8-032-)

Note : Install the brake set, the @%
brake cable should through the

cable post( PB8-063)first,then through brak
Note : Apply silicone oil #500~#1000 on the shaft. cable arm(49) #27x : TERIRSCBNELL S
R “é.féé)\#500~#1000%mﬁ%5m, TRIZEENL ( PB8-063 ) BBEERIZERIFF (49)

/— Not Included

[P4-5]

IM/M3x

Not Inculded

>
/
PB8-081/ ﬁ

Note : The anti-roll bars can use different shapes in different site.
R IRIEAR R AR RIAR ARSI

’x
Suitable for smoothness road and high wear resistance.
ESERNFREOREER  AREMEES.

Not Inculded

Suitable for bumpy and rough road, slide like a wheel, reduce the

bump.
EAERAMOFHESEER , KRB FEERT , AONRS
EREIROREE | {EMIERRIR.

R/M3x6
(Not Inculded)

R/ML6x4
(Not Inculded)

Not Inculded

~ Not Inculded
/




Saturn Past List Tfg4

Ref.No./ES Part Name THEIR Qty/#& Ref No./ES Part Name THEIR Qty &
PB8-001 Rear Swing Arm Post I3 1 PB8-046 Front Brake Pad BINZER () 1
PB8-002 Rear Swing Arm Plate eI 2 PB8-047 Front Brake Pad BINER(EF) 1
PB8-003 Rear Wheel Shaft = 1 PB8-052 Shock Absorber Post RS EERE 1
PB8-004 SteeringPivot B 1 PB8-053 Servo Fixed Block ( Front) | AEHUEER (&T) 1
PB8-005 Steering Triple HESEEEAR 2 PB8-054 Servo Fixed Block (Rear) | REHEIER (5) 1
PB8-006-L Main Frame L BRI 1 PB8-055 Steering Shock Plate L HEEER 1
PB8-006-R Main Frame R FEREMIR 1 PB8-058 Brake Cable Post RIZERHD 1
PB8-007 Shaft Post IhEEEERE 1 PB8-059 Receiver Plate B EER 1
PB8-008-L Bearing Cover R s (7)) 1 PB8-060 Body Shell Post EREEE 1
PB8-008-R Bearing Cover L HE(5) 1 PB8-061 Brake Cable Post FZELEl 1
PB8-009 Rear Swing Shaft [EIEE 1 PB8-062 Body Shell Post EREERE 1
PB8-010 Motor Post EATEE 1 PB8-063 Cable Post RFZELeRE 1
PB8-011 Shock Block EREESEL 1 PB8-064 Shock Block JERERS R 1
PB8-012 SteeringSlide SETHERTRR 1 PB8-065 Rear Wheel Shaft S 1
PB8-013 Steering Spring Post SE[E R R 1 PB8-067 Front Wheel Shaft RIRC4H 1
PB8-014 Buffer Spring g 1 PB8-068 Cable Post HELEERE 1
PB8-015 Steering Post GEEEEER 1 PB8-069 Body Shell Post EEEER 2
PB8-016 Front Wheel Rim Plate HECIERR 1 PB8-070 Body Shell Post FEREERE 2
PB8-017 Front Wheel Rim BiEHE 1 PB8-071 Spacer@2.5x@8x3 HR02.5xD8x3 2
PB3-018 Bumper DR 1 PB8-072 Aniti-roll Bar Post BT Bl 4
PB8-021 Cable Post RLLTERT 2 PB8-073 Spacer@3x@8x1.5 HHEP3xD8x1.5 1
PB8-029 Steering Shaft S 1 PB8-074 ESC Frame EEEEIER 1
PB8-030 30T Gear Belt Pulley 30URTESES 1 PB8-075 Pin FFOH 1
PB8-031 30T Gear Belt Pulley Cover | 30p5prustpze 1 PB8-081 Aniti-roll Bar Rt 2
PB8-032 Steering Shock Absorber HEFRRE 1 PB8-082 Steering Arm AR 1
PB8-032-J Ball Stud BRsL 1 PB8-083 Gyro Shaft PSS 1
PB8-033 Frame Post FLREERE 1 PB8-084 Gyro Upper Cover REAR(Y L2 1
PB8-034 33T Gear Belt Pulley 33tARHEE 1 PB8-085 Gyro Lower Cover PR T 1
PB8-035 33T Gear Belt Pulley 33T 1 PB8-086 Gyro Flywheel PEaREmsE 1
PB8-36-38 12T Gear Belt Pulley 1254 3 PB8-087 Spacer@5.1x36.5x0.8 #/05.1456.5x0.8 5
92 Flexible Pipe WRE 1 PB8-088 Spacer@5.1x@6.5x2.3 HED5.1406.5x2.3 1
93 Heat Tube e 1 PB8-089 Spacer@4x@6x1.4 HHD4xD6x1.4 2
PB8-040 Fr. Shock Absorber [EI i 2 PB8-091 Spacer@5.1x@6.5x1.8 BEO5.1x06.5x1.8 1
PB8-042 Front Left Brake Caliper BIZERIEREHRE 1 PB8-092 Spacer@5x27x0.3 BEG5x07x0.3 3
PB8-043 Front Hub AR 1 PB8-093 Spacer@5.1x@6.5x4.5 HE-O5.1x06.5x4.5 1
PB8-044-R Front Right Brake Caliper BIARIZE-REHEE 1 PB8-109 Gyro Gear Cover Feigifte s 1
PB8-045 Front Brake Disc BRIz 1 PB8-111-1 Gyro Clutch pEiEEs & s 1




Ref No/ES PartName FHER Qty/#& Ref.No./ES PartName THER Qty /A&

PB8-113 Gyro Planet Gear PEIRITEL 3 BLO11xD5x4 Bearing@11x25x4 IHERO11XD5x4 4

PB8-114 Gyro Inner Gear PEIRAILS 1 @3x2.5%2 Spacer@3x22.5x2 BHO3x02.5%2 3

PB8-116 Gyro Pin PeABPI B 1 IM/M2x3 GrainsM2x3 HKM2x3 1

PB8-122 Spring @3X0.4X22 SHEG3IX0.4X22 2 IM/M3x2 GrainsM3x2 HIKM3x2 3

PB8-123 Brake Cable R 1 IM/M3x3 GrainsM3x3 HKM3x3 2

PB8-130 Brake Spring Tube NEgE 1 IM/M3x4 GrainsM3x4 HKM3x4 12

PB8-204 Shock Absorber JaR=es 1 JM/M4x4 GrainsM4x4 HKM4x4 2

S3M-129 Motor Belt FRALESH 1 M2 Nut M2 #8M2 14

S3M-225 Drive Belt &N 1 M2.5 Nut M2.5 #4EEM2.5 2

21 Brake Cable Post RIZELREN 1

49 Brake Cable Arm RIZERIFT 1

R/M2.5x6 Round Head ScrewM2.5x6 | [ESk#8£2M2.5x6 1

R/M3x6 Round Head ScrewM3x6 EIS4Z22M3x6 9

R/M3x8 Round Head ScrewM3x8 [EIki822M3x8 17

R/M3x10 Round Head ScrewM3x10 EISLIREM3x10 5

R/M3x12 Round Head ScrewM3x12 EISL48#2M3x12 2

R/M4x8 Round Head ScrewM4x8 [EISLAE22M4x8 1

B/M1.6x8 Socket Head ScrewM1.6x8 | #RsLiR£2M1.6x8 1

B/M2x5 Socket Head ScrewM2x5 RLiZE42 M 2X5 2

B/M2x6 Socket Head ScrewM2x6 LIBZ2M2X6 12

B/M2x8 Socket Head ScrewM2x8 LIBELM2X8 12

B/M2.5x8 Socket Head ScrewM2.5x8 | #RSLiZ#£M2.5x8 4

B/M2.5x10 | SocketHead ScrewM2.5x10 | #RsLiZ4£M2.5x10 3

B/M3x25 Socket Head ScrewM3x25 kB2 M3x25 1

B/M4x8 SocketHead ScrewM4x8 LIREZ M4X8 1

P/M2x6 FlatHead ScrewM2x6 FAZLM2X6 15

P/M2x8 FlatHeadScrewM2x8 FsLigss M2x8 4

P/M2x10 FlatheadscrewM2x10 FLgeEM2x10 6 \_j

P/M2.5x6 FlatHead ScrewM2.5x6 SELiRE2 M2.5x6 4 ('/ 7/\’3 W

P/M3x6 FlatHead ScrewM3x6 EsLigs2 M3x6 5 QE E@@F

P/M3x8 FlatHead ScrewM3x8 FsLiges M3x8 2 X-RIDER MODEL COMPANY LIMITED

P/M3x10 Flat Head ScrewM3x10 FLigzM3x10 3 BT IEREIRAT

P/M3x30 FlatHead ScrewM3x30 LI M3x30 1 www.cx3rider.com
PP PSR pr——— 5 Unit 705, Sea View Plaza, 283 Shaukiwan Road, Hong Kong

SREEEE2835 88 H/ET05=E

BLO8xD5x2.5 | Bearing@8x@5x2.5 SHRD8XD5X2.5 2 Tel / BBiE : +852-5261 8511
BL(FI@9x@5x3 | Flange Bearing @9x@5x3 BEERO53 [ 1 Email / #f#8 : Info@cx3rider.com
BLO10XD5x4 | Bearing@l0xd5x4 HEED10xD5x4 5 @Copyright 2016 X-RIDER

07292016-01Version




